# ecancermedicalscience

# Novel therapies delay the progression of smoldering multiple myeloma: Case report and discussion

#### A. Jhaveri, MD<sup>1</sup> and F. Muggia, MD<sup>2</sup>

<sup>1</sup>Department of Medicine, <sup>2</sup>Division of Medical Oncology, NYU School of Medicine, New York, NY-10016, USA.

# Abstract

This clinical vignette illustrates how our therapeutic approaches to early stages of multiple myeloma have changed over the past decade with novel therapies reducing disease and preventing disease progression. Recent paradigms of multiple myeloma describe the disease as a spectrum of clinical stages, including asymptomatic 'smoldering' states that progress to symptomatic states. The average 5-year survival rate of patients with multiple myeloma diagnosed between 1996 and 2004 according to surveillance epidemiology and end results (SEER) data is 35.9%. Here, we describe the use of novel therapeutic agents including bortezomib, lenalidomide, bisphosphonates, Doxil/Caelyx, and dexamethasone, and their success in affecting the course of disease. Multiple trials have shown an increased benefit of these newer agents over prior multiple myeloma treatment regimens. At 13 years and 8 months from diagnosis, our patient is doing well, and thus is a model of how long-term control of multiple myeloma prolongs survival.

Published: 11/05/2010

Received: 08/04/2010

ecancer 2010, 4:182 DOI: 10.3332/ecancer.2010.182

**Copyright:** © the authors; licensee ecancermedicalscience. This is an Open Access article distributed under the terms of the Creative Commons Attribution License (<u>http://creativecommons.org/licenses/by/2.0</u>), which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

Competing Interests: Dr. Franco Muggia has declared association with Ortho Biotech as a consultant.

Correspondence to: Email: Dr. F. Muggia, franco.muggi@nyumc.org

### Case

A 59-year-old woman was found to have increased total protein on routine blood tests in February 1996. Serum protein electrophoresis revealed an IgA spike of 2.2 g/dl, and bone marrow biopsy showed 20%-30% plasma cells, confirming the diagnosis of multiple myeloma (because of lack of symptoms, Kyle and colleagues would classify it as 'smoldering' - see in the following). According to the earliest blood work available, the patient's haemoglobin was 11.5 in December 1998. At the outset and in subsequent evaluations she never went on to demonstrate lytic bone lesions (but did eventually manifest a compression fracture of T11); likewise there was no proteinuria, and chemistries including calcium and creatinine were normal. Medications that the patient was taking at the time were enalapril, hydralazine, carvedilol, and levothyroxine, respectively. The patient was started on melphalan and dexamethasone, in large part because of concerns with the amount of paraprotein. Despite this therapy, however, her IgA rose further from greater than 2-4.1 g/dl in 1999; she subsequently underwent treatment with four cycles of carmustine, doxorubicin, and dexamethasone. In response to this regimen, her IgA fell to 1.9 g/dl. However, the course was complicated by febrile neutropenia requiring two hospitalizations and intravenous antibiotics. In early 2000, she was started on intravenous bisphosphonates (pamidronate) by her current oncologist (FM), and as her IgA again rose to 2.9 g/dl, she was started on pegylated liposomal doxorubicin (Doxil/Caelyx) 40 mg/m<sup>2</sup> every 4 weeks. Her IgA declined and remained stable at 1.9 g/dl for nearly 3 years (Figure 1).

When the IgA again rose to 2.8 g/dl at the end of 2003 in spite of 4 months of thalidomide added to the regimen, she was begun on bortezomib that had just become available. The addition of bortezomib 1.3 mg/m<sup>3</sup> days 1, 4, 8, 11 every three weeks to Doxil/Caelyx and pamidronate brought the IgA promptly down to 1.5 g/dl. However, the patient experienced symptoms of congestive heart failure (venous distension, fatigue, and cardiac enlargement by X-ray). The left ventricular ejection fraction on transthoracic echocardiography was 30%, and Doxil/Caelyx was discontinued (Figure 1). Bortezomib was reduced to 2.2 mg on days 1, 4, 8 every 21 days in accordance to patient wishes. On bortezomib, the patient's IgA remained stable at 1.8 g/dl for about two years until rising slowly accompanied by an increase in serum creatinine to above the normal range. These events prompted the addition of the newly approved lenalidomide (in doses no higher than 10 mg daily x 10 days, because of her prior intolerance to thalidomide) to bortezomib in May 2006. The patient's IgA has subsequently been stable at 2.2 g/dl in June 2008 on this combination, and her creatinine has returned towards normal (Figure 2). She has also been continued on zoledronate every 3 months. She is clinically well except for having some progressive inability to walk up stairs and dyspnoea on exertion in spite of a maximal regimen for cardiac pre-load and after-load reduction. Bortezomib has been attenuated to treatment on days 1 and 4 every 4 weeks, in part, because of the development of mild but recurrent gastrointestinal symptoms and recent complaints of grade 1 sensory neuropathy.

# Discussion

Multiple myeloma is a malignant proliferation of plasma cells and accounts for 1% of all malignancies. This disease affects one to five individuals per 100,000 [1]. The average 5-year survival rate of patients with multiple myeloma that was diagnosed between 1996 and 2004 according to surveillance epidemiology and end results (SEER) data is 35.9% [2]. Survival for patients with symptomatic multiple myeloma is 3-4 years.

The above clinical vignette illustrates advances made in multiple myeloma treatment and understanding over the past 15 years and their effects on improving outcomes and survival in earlier stages of myeloma as shown in the aforementioned patient. In current paradigms of multiple myeloma, multiple myeloma arises from an asymptomatic premalignant disorder that is known as monoclonal gammopathy of unknown significant MGUS first progresses to 'smoldering' multiple (MGUS). myeloma, an asymptomatic state, and then to symptomatic multiple myeloma. The International Myeloma Working Group defines smoldering myeloma as a disorder in which the patient has a serum monoclonal protein level of 3 g/dl or more or a proportion of plasma cells in the bone marrow of 10% or more with no end-organ damage (hypercalcemia, renal insufficiency, anaemia, bone lesions, recurrent bacterial infections, etc.) [3]. Patients with smoldering myeloma have a 73% chance in 15 years in progressing to multiple myeloma, and this risk is greatest in the first few years after diagnosis [4]. The median time to progression to symptomatic disease is 1-2 years [5].

Southwest Oncology Group sequential studies of treatments for symptomatic multiple myeloma from 1970s well into the 1990s showed little progress with the addition of multiple



Figure 1: LVEF over time. A normal LVEF by echocardiography was documented in April 2000 after two cycles of free doxorubicin and at the onset of Doxil/Caelyx. The patient had no signs and symptoms of cardiac disease until bortezomib was added to Doxil/Caelyx (February 2004) and simultaneously with a marked drop in IgA. The Doxil/Caelyx was discontinued and after medical management of hypertension and heart failure, the LVEF rose towards baseline in January 2006.



Figure 2: IgA and total protein over time in relation to treatments underwent by patient. The patient's IgA has been stable between 2000 and 3000 mg/dl since the addition of bortezomib in 2003. The total protein has been stable between 8.0 and 9.0 g/dl with treatment. Treatments are starred as following: \*1 = melphalan and dexamethasone; \*2 = carmustine and doxorubicin; \*3 = pegylated liposomal doxorubicin; \*4 = bortezomib; \*5 = lenalidomide added to continued bortezomib.

chemotherapeutic drugs over what could be achieved with alkylating drugs such as melphalan in combination with glucocorticoids [6,7]. However, the introduction of bisphosphonates and thalidomide heralded changes in outcome wrought outside the traditional cytotoxic drugs [8,9]. These changes were followed by the dramatic activity of a proteasome inhibitor, bortezomib, and later by a better tolerated immunomodulatory drug, lenalidomide, to replace thalidomide

[10,11]. Understanding of the molecular biology of the malignant plasma cell and its relationship to the bone marrow stroma is leading to several additional advances in treatment strategies.

Although prior recommendations suggested close follow-up for patients with smoldering myeloma, new trials have been studying benefits in using new therapies for this group of patients in an effort to improve survival or even prevent progression to symptomatic disease. The recommendation for observation of asymptomatic patients is based on trials of asymptomatic patients randomized to observation versus melphalan and prednisone therapy. These studies showed no differences in survival. However, new agents may change this paradigm [12,13]. Investigators have been studying the use of bisphosphonates, thalidomide, lenalidomide, and bortezomib in the treatment of smoldering myeloma. In the context of the current patient, bortezomib, lenalidomide, bisphosphonates, Doxil/Caelyx, and dexamethasone appeared to affect the course of the disease more than the initial chemotherapy.

Thalidomide, an anti-angiogenic agent, may delay progression to active disease. Early trials with thalidomide were based on the observation of increased angiogenesis in multiple myeloma [14]. Rajkumar et al. showed that thalidomide is effective in treating early stage multiple myeloma [15]. One trial of thalidomide in early stage multiple myeloma found a 63% 2-year progression-free survival. In this study, 34% of study participants had a partial response to thalidomide therapy [16]. Another study found a median survival of more than 5 years with thalidomide therapy for smoldering multiple myeloma [17].

Lenalidomide is a third generation immunomodulatory drug that is a thalidomide analogue but with improved side effects. Although studies have shown high clinical responses and survival benefits of lenalidomide in newly diagnosed, untreated myeloma, further studies need to be performed to assess its effectiveness in asymptomatic myeloma [18,19]. In patients with newly diagnosed multiple myeloma, initial treatment with a regimen of lenalidomide, melphalan, and prednisone had a 100% survival at 1 year, and an initial treatment combination of dexamethasone and lenalidomide showed a 3-year survival of 88% [20,21]. These overall survival results are significantly better than that for the prior gold standard regimen of melphalan and prednisone. Bortezomib is the first proteasome inhibitor to be used in clinical treatment and represents a novel approach to cancer therapy. By inhibiting the ubiquitin-proteasome signalling pathway, it leads to cell death. Although bortezomib was first studied and found to be effective in patients with refractory or relapsed myeloma, it has also been shown to be effective in previously untreated patients [22]. The Phase III Vista trial showed that in elderly patients with previously untreated myeloma not eligible for transplantation, the addition of bortezomib to the previous gold standard of melphalan and prednisone improved both length of time before disease progression and overall survival. The complete response rate of bortezomib, melphalan, and prednisone was 30%, while it was 4% in the control group receiving melphalan and prednisone. The median time to progression was 24 months in the group with bortezomib, while it was 16.6 months in the control group [24-25]. More recently, the combination of bortezomib with Doxil/Caelyx was found to be effective and gained FDA approval [26,27]. This combination has been very well tolerated, although in our patient, it was associated with perhaps coincidental acute cardiac decompensation. The aetiology of our patient's cardiac disease is not clear, and is associated with hypertension, unlike anthracycline cardiomyopathy [28].

Bisphosphonates are now an integral part of the therapeutic armamentarium, not only in preventing the progression of bone disease and pathologic fractures, but perhaps also working via the microenvironment to decrease the proliferation and invasiveness of the myeloma cells. Better supportive care and prevention of complications associated with multiple myeloma such as hypercalcemia, renal failure, and bone lesions have also contributed to improved survival and quality of life. New therapies as described above may delay or even prevent the progression of smoldering multiple myeloma to symptomatic states. Advances in both clinical care and therapeutic agents are allowing patients to live longer with this disease without compromising quality of life in a major way. The course in this particular patient is illustrative of how long term control of the disease is achievable by the introduction of a number of measures associated with an excellent therapeutic index.

**Acknowledgements:** Stuart Dickerman, MD, Andrea Downey, RN, and Vera Sziklai, RN, for helping in the management of the patient, and Hearn Cho, MD, PhD for advice on the manuscript

# References

- Parkin DM, Bray F, Ferlay J, Pisani P. (2002) Global cancer statistics CA Cancer J Clin 55(2):74-108. <u>doi:</u> <u>10.3322/canjclin.55.2.74</u>
- Weir HK, Thun MJ, Hankey BF, et al. (2003) Annual report to the nation on the status of cancer, 1975-2000, featuring the uses of surveillance data for cancer prevention and control. J Natl Cancer Inst 95(17):1276-99. <u>PMID 12953083</u>
- 3. (2003) Criteria for the classification of monoclonal gammopathies, multiple myeloma and related disorders: a report of the International Myeloma Working Group. Br J Haematol 121(5):749-757. <u>doi:</u> 10.1046/j.1365-2141.2003.04355.x
- Kyle RA, Remstein ED, Therneau TM, et al. (2007) Clinical course and prognosis of smoldering (asymptomatic) multiple myeloma. N Engl J Med 356(25):2582-2590. PMID 17582068 doi: 10.1056/NEJMoa070389
- Dimopoulos MA, Moulopoulos LA, Maniatis A, Alexanian R. (2000) Solitary plasmacytoma of bone and asymptomatic multiple myeloma. Blood 96(6):2037-2044. <u>PMID 10979944</u>
- Crowley J, Jacobson J, Alexanian R. (2001) Standarddose therapy for multiple myeloma: The Southwest Oncology Group experience. Semin Hematol 38(3):203-8. <u>PMID 11486307</u> doi: 10.1016/S0037-1963(01)90011-3
- Salmon SE, Crowley JJ, Grogan TM, et al. (1994) Combination chemotherapy, glucocorticoids, and interferon alfa in the treatment of multiple myeloma: a Southwest Oncology Group study. J Clin Oncol 12(11):2405-14. <u>PMID 7964957</u>
- Berenson JR, Lichtenstein A, Porter L, et al. (1998) Longterm pamidronate treatment of advanced multiple myeloma patients reduces skeletal events. Myeloma Aredia Study Group. J Clin Oncol 16(2):593-602. <u>PMID</u> <u>9469347</u>
- Singhal S, Mehta J, Desikan R, et al. (1999) Antitumor activity of thalidomide in refractory multiple myeloma. N Engl J Med 341(21):1565-71. <u>PMID 10564685</u> <u>doi:</u> 10.1056/NEJM199911183412102
- Richardson PG, Sonneveld P, Schuster MW, et al. (2005) Bortezomib or High-Dose Dexamethasone for Relapsed Multiple Myeloma. N Engl J Med 352(24):2487-2498. <u>PMID 15958804 doi: 10.1056/NEJMoa043445</u>
- 11. Dimopoulos M, Spencer A, Attal M, et al. (2007) Lenalidomide plus dexamethasone for relapsed or refractory multiple myeloma. N Engl J Med 357(21):2123-32. <u>PMID 18032762</u> doi: 10.1056/ <u>NEJMoa070594</u>

- Hjorth M, Hellquist L, Holmberg E, et al. (1993) Initial versus deferred melphalan-prednisone therapy for asymptomatic multiple myeloma stage I--a randomized study. Myeloma Group of Western Sweden. Eur. J. Haematol 50(2):95-102. <u>PMID 8440364</u>
- Grignani G, Gobbi PG, Formisano R, et al. (1996) A prognostic index for multiple myeloma. Br J Cancer 73(9):1101-1107. <u>PMID 8624271</u>
- Vacca A, Ribatti D, Roncali L, et al. (1994) Bone marrow angiogenesis and progression in multiple myeloma. Br J Haematol 87(3):503-508. <u>PMID 7527645</u> <u>doi: 10.1111/j.</u> <u>1365-2141.1994.tb08304.x</u>
- Rajkumar SV, Dispenzieri A, Fonseca R, et al. (2001) Thalidomide for previously untreated indolent or smoldering multiple myeloma. Leukemia 15(8):1274-1276. <u>PMID 11480571 doi: 10.1038/sj.leu.2402183</u>
- 16. Rajkumar SV, Gertz MA, Lacy MQ, et al. (2003) **Thalidomide as initial therapy for early-stage myeloma.** Leukemia 17(4):775-779. <u>PMID 12682636</u> doi: 10.1038/sj. <u>leu.2402866</u>
- 17. Barlogie B, van Rhee F, Shaughnessy JD, et al. (2008) Seven-year median time to progression with thalidomide for smoldering myeloma: partial response identifies subset requiring earlier salvage therapy for symptomatic disease. Blood 112(8):3122-3125. <u>doi:</u> <u>10.1182/blood-2008-06-164228</u>
- Rajkumar SV, Hayman SR, Lacy MQ, et al. (2005) Combination therapy with lenalidomide plus dexamethasone (Rev/Dex) for newly diagnosed myeloma. Blood 106(13):4050-4053. <u>doi: 10.1182/blood-2005-07-2817</u>
- Rajkumar SV, Jacobus S, Callander N, et al. (2007) Phase III trial of lenalidomide plus high-dose dexamethasone versus lenalidomide plus low-dose dexamethasone in newly diagnosed multiple myeloma (E4A03): A trial coordinated by the Eastern Cooperative Oncology Group. J Clin Oncol (Meeting Abstracts) 25(18\_suppl): LBA8025-.
- Palumbo A, Falco P, Corradini P, et al. (2007) Melphalan, prednisone, and lenalidomide treatment for newly diagnosed myeloma: a report from the GIMEMA--Italian Multiple Myeloma Network. J Clin Oncol 25(28):4459-65.
   PMID 17785703 doi: 10.1200/JCO.2007.12.3463
- Lacy MQ, Gertz MA, Dispenzieri A, et al. (2007) Long-term results of response to therapy, time to progression, and survival with lenalidomide plus dexamethasone in newly diagnosed myeloma. Mayo Clin Proc 82(10):1179-84. <u>PMID 17908524</u> doi: 10.4065/82.10.1179
- Richardson PG, Mitsiades CS, Hideshima T, Anderson KC. (2005) Novel biological therapies for the treatment of multiple myeloma. Best Pract Res Clin Haematol

**Case Report** 

18(4):619-634. PMID 16026741 doi: 10.1016/j.beha.2005. 01.010

- Laubach JP, Mitsiades CS, Roccaro AM, et al. (2009) Clinical challenges associated with bortezomib therapy in multiple myeloma and Waldenströms Macroglobulinemia. Leuk Lymphoma 50(5):694-702. PMID 19452315 doi: 10.1080/10428190902866732
- 24. Mateos M, Hernández J, Hernández M, et al. (2006) Bortezomib plus melphalan and prednisone in elderly untreated patients with multiple myeloma: results of a multicenter phase 1/2 study. Blood 108(7):2165-2172. <u>PMID 16772605</u> doi: 10.1182/blood-2006-04-019778
- 25. San Miguel JF, Schlag R, Khuageva NK, et al. (2008) Bortezomib plus melphalan and prednisone for initial

treatment of multiple myeloma. N Engl J Med 359(9):906-17. doi: 10.1056/NEJMoa0801479

- Shah JJ, Orlowski RZ, Thomas SK. (2009) Role of combination bortezomib and pegylated liposomal doxorubicin in the management of relapsed and/or refractory multiple myeloma. Ther Clin Risk Manag 5(1):151-159. <u>PMID 19436606</u>
- 27. Sonneveld P, Hajek R, Nagler A, et al. (2008) Combined pegylated liposomal doxorubicin and bortezomib is highly effective in patients with recurrent or refractory multiple myeloma who received prior thalidomide/lenalidomide therapy. Cancer 112(7):1529-1537. PMID 18300257 doi: 10.1002/cncr.23326
- Muggia FM, Green MD, Speyer JL, editors. Cancer Treatment and the Heart. Baltimore, MD: John Hopkins University Press, 1992: 1-390.